


 

2_CONTENTS_CLEAN.DOC II 

Contents 

Cover Letter 

VE Summary 
VE Summary Narrative 
Table 1—VE Proposal Summary, High-Priority Proposals   
Table 2—VE Observations 
Table 3—VE Proposal Summary, Moderate-Priority Proposals 
Table 4— VE Proposal Summary, Low-Priority Proposals 
Table 5—VE Ideas That Failed During Analysis Phase 

VE Overview 
Introduction 
VE Participants 
Project Description 
General Approach 
Study Methodology 
Study Results 
Basic Functions of the Existing Project Components 
VE Proposals and Observations 
Tables from 2008 Facilities Plan 

VE Proposal Development Data 

Attachments 
Agenda for Value Engineering Study at Conceptual Design 
Project Overview 

 






[...]
12:00 to 12:30 p.m. for 
those who do not need to 
leave at noon to catch 
flights 

COMPLETE WRITE-UPS, AND CROSS CHECK PROPOSALS. 

PREPARE EXECUTIVE SUMMARY; COPY PRELIMINARY REPORT 



VALUE ENGINEERING STUDY AT CONCEPTUAL DESIGN, MEETING AGENDA 

BEND WATER RECLAMATION FACILITIES 

PAGE 5 

  

 

Phase 5 – Presentation 

Post-Study Conference 
Call (date and time TBD) 

 

EXECUTIVE SUMMARY PRESENTATION (OR CONFERENCE CALL) WITH 
CITY, DEQ, AND DESIGN TEAM  

• Summary of VE study methodology 

• Preferred treatment alternatives from concept rating system 

• Cost saving and functional enhancement proposals  

• Observations (notes to design team and City/DEQ) 

• VE cost saving proposals 

• Project delivery/phasing/scheduling comments 

• Follow-up activities 

• Comments from City and DEQ 

• Comments from CH2M HILL design team 

Phase 6 – Implementation 

Post-Study The Implementation Phase will be subsequent to the VE Study. The City of Bend, 
DEQ, and the CH2M HILL design team will review the proposals during the 
predesign phase of the project and will advise the VE Team of acceptance, 
rejection, or modification of the VE proposals for incorporation into the design as 
appropriate. CH2M HILL will follow-up with a Final VE Report or a letter supplement 
to the Preliminary VE Report documenting the final disposition of the VE proposals. 

 



 

   1 
  

M E M O R A N D U M    

 

Bend, Oregon, Water Reclamation Facility−Project 
Overview 
PREPARED FOR: Bend WRF - VE Planning Team 

PREPARED BY: Adrienne Mennitti/PDX 
William Leaf/BOI 

COPIES: Dave Green/PDX 
Brady Fuller/BND 
Michelle Burkhart/PDX 

DATE: June 19, 2009 

 

Introduction 
This memorandum provides a brief overview of the Bend Water Reclamation Facility 
(WRF). A general description of the WRF is provided within along with some of the key 
project issues. This memorandum also refers to sections from the existing Facility Plan (FP), 
by Carollo Engineers, where additional information can be found. The FP is set up with 
Sections and includes technical memorandums (TM) in the appendix (i.e., TM 4 – Liquids 
Process Assessment). The key concepts from the CH2M HILL proposal are also presented. 

Bend Water Reclamation Facility 
The Bend Water Reclamation Facility (WRF) currently consists of the following liquid 
treatment processes: 

• Preliminary treatment 

• Primary clarification 

• Activated sludge using a Modified Ludzack Ettinger (MLE) process 

• Secondary clarification 

• Chlorine disinfection  

• Tertiary filtration (seasonal usage for production of Level IV reclaimed water) 

• Discharge to infiltration/seepage ponds and/or water reuse system 

 
And the following solids treatment processes: 

• Primary sludge thickening 

• Waste activated sludge (WAS) thickening 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   2 
 

• Digestion 

• Biosolids dewatering 

• Land application of biosolids (on site) 

The existing WRF began operation in 1981. Previous upgrades to the WRF include two new 
seepage ponds in 1983, construction of a new solids handling building in 1996, upgrades to 
the secondary treatment process in 2000, addition of the cloth media filters for reclaimed 
water production around 2000, and a new headworks facility in 2008. Effluent from the 
WRF is applied either to the existing seepage pond system or as reclaimed water. The 
treatment plant operates under a WPCF discharge permit (attached). 

Process flow diagrams from previous designs are included along with this memorandum.   
The treatment plant has three equally sized basins that operate in parallel.  Figure 6.1 from 
Carollo’s FP shows the current configuration of the basins.   

 

The existing “step-feed” piping for peak wet weather treatment allows some primary 
effluent to be diverted to Zone 4 but the pipe is undersized at only 12 inches in diameter. 

The bioreactor is alkalinity limited, pebble lime is added to provide alkalinity as required. 

Key Project Drivers 
(1) The current facility is at capacity, Table 1 provides the current influent flow rates and 

associated unit process capacities. 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   3 
 

 

TABLE 1 
Bend WRF – Current Influent Flow, Existing Unit Process Capacity 

Influent Flow 

Current average daily average flow 5.9 MGD1 

Current average daily maximum month flow 6.5 MGD1 

 

Nominal unit process capacity 

Primary Clarification 6.2 MGD2 

Aeration Basins 6.0 MGD2 

Secondary Clarification 6.0 MGD2 

Disinfection 5.5 MGD3 

Facility Plan Table 4.1 

Facility Plan Table 3.1, ADMM 

Facility Plan Table 3.1, Average flow with one unit out of service 

 

(2) The treatment facility currently has an annual monthly average total nitrogen discharge 
limit of 10 mg/L. Evaluations in the FP (TM 3) provide additional information on the 
effluent disposal criteria. It is noted that the current effluent limit along with the 
continued practice of water reuse is protective of ground water. However, there is the 
potential for reduced total nitrogen limits to 3 or 6 mg/L. (TM 5, Table 2) 

(3) The treatment plant experiences severe seasonal bulking events attributed to M. 
parvicella.  However, the FP recommends confirmation of the problem organism (TM 4, 
section 5.4).  Relatively high SVIs are recorded at the facility (200-300). The treatment 
plant currently chlorinates to control bulking, which appears to be an effective 
approach.  

(4) The current peak wet weather treatment infrastructure is lacking at the treatment 
facility.  Contact stabilization is recommended by the Facilities Plan for peak wet 
weather treatment. 

Other process information: 

− The Deschutes Brewery contributes to the plant COD load.  The COD limits are 1650 
ppd daily, 1600 ppd weekly, 1575 ppd monthly.  The current BOD loading to the 
treatment plant is 18,030 ppd (TM 1, Table 2).  The BOD/COD ratio of brewery 
waste was characterized in 2004 (BOD/COD=0.67).  The brewery also produces a 
high strength waste that is sent to another site for disposal. 

− Bend currently nitrifies to low levels then adds ammonia back to the reuse water to 
generate chloramines for disinfection. 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   4 
 

− The capacity rating of primary clarification from the facilities plan suggests that they 
are at capacity. The proposed primary clarifier addition would provide capacity 
along with the needed redundancy in the system. 

− The treatment plant has a hydraulic bottleneck between the secondary clarifiers and 
chlorine contact basin that needs to be rectified. 

− When reuse water is produced, all effluent flow must be treated to Level IV reuse 
standards. 

− Eastern Region DEQ folks had some minimal comments about the City of Bend and 
their Facility Plan: 

• Oregon DEQ commented on concerns about expanded infiltration ponds and 
potential Nitrate impacts on groundwater. Memo is attached indicating that 
current and projected nitrate levels downgradient from the infiltration ponds are 
below the critical 5 mg/l level of concern by DEQ. The monitoring wells do show 
that nitrate levels are slightly higher downgradient of the infiltration ponds. If 
the levels reach or exceed 5 mg/l, then Bend will be required to upgrade their 
treatment process to achieve lower nitrogen levels. 

• DEQ concerns can be addressed by continued monitoring, improved existing 
monitoring wells, expanding monitoring when infiltration ponds are expanded, 
etc.  Another approach that might add value would be improved plant 
performance that will consistently reduce the effluent Nitrate levels, minimizing 
the nitrate load to the infiltration ponds, and minimizing Bend's risk of ever 
exceeding the 5 mg/l trigger point for advanced nitrogen removal.  

 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   5 
 

Facility Plan Recommendations 
Three process alternatives were compared and summarized in Facilities Plan Section 6.1.3.3: 

Alternative1 – Existing Configuration: All future aeration basins designed with a 
configuration identical to the existing aeration basins (Figure 6.1 above). 
 
Alternative 2 – Reduced Anoxic Zone: All aeration basins designed with a configuration 
identical to the existing aeration basins, except that the anoxic zone is decreased from 34% to 
17% (Figure 6.2, Carollo). The existing aeration basins will also be reconfigured with the 
reduced anoxic zone. To implement this alternative, the existing anoxic Zone 3 would be 
converted to an aerobic zone with a target oxygen concentration of 2 mg/L. This 
configuration results in an increased aerobic volume for nitrification, while continuing to 
provide sufficient anoxic volume to denitrify. 

 
Alternative 3 – Filtrate Reaeration: All aeration basins designed with a configuration identical 
to the existing aerations basins, but the ammonia rich filtrate from solids dewatering will be 
pretreated in two newly constructed small aeration basins before being combined with 
primary effluent for treatment in the existing aeration basins. This configuration is shown in 
Figure 6.3 (Carollo). During side stream treatment filtrate is brought in contact with RAS at 
high mixed liquor concentrations, resulting in almost complete nitrification of the ammonia. 
Ammonia loads to the aeration basins are reduced, resulting in capacity gains within the 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   6 
 

secondary treatment system. 

 
The facilities plan recommends filtrate reaeration.  By incorporating two new filtrate re-
aeration basins with a total volume of 0.4 MG, the treatment plant capacity can be increased 
to treat the 2010 flows without the construction of a new basin and without any 
modifications to the existing basins.  Filtrate reaeration therefore provides capacity 
expansion with reduced construction.  Filtrate reaeration also required fewer aeration basins 
(i.e. smaller aeration basin volume) to achieve the desired TN limit of 10 mg/L for 2030 
projected flow and loads.  Filtrate reaeration also results in a lower MLSS concentration in 
the aeration basins, reducing the secondary clarifier solids loading. 

The Facilities Plan also recommends poly aluminum chloride (PAX) addition to control 
seasonal bulking problems, starting with an initial pilot of PAX additional prior to full-scale 
implementation. Current bulking issues are managed with the addition of chlorine. 

 FP TM 4 Section 7.0 provides the following phased recommendations: 

• Near term: 

– Complete study of solids bulking problems and implement necessary 
improvements to reduce SVI 

– Utilize step feed operation under PWWF conditions 

• 2009 

– Construct one new primary clarifier 

– Construct two filtrate reaeration basins 

– Add piping to existing aeration basins to allow for operation in contact 
stabilization mode 

– Add one blower 

-  Upgrade RAS/WAS Pump Station 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   7 
 

-  Conversion of chlorine gas system to hypochlorite system and construct one new 
chlorine contact basin 

• 2013 

– Construct one new secondary clarifier and secondary clarifier splitter box 

• 2019 

– Construct one new primary clarifier 

– Construct one new aeration basin 

– Add one blower 

• 2024 

– Construct one new secondary clarifier 

– Add one blower 

 

CH2M HILL Proposal Concepts 
The general concept from our proposal was to work closely with the City to identify cost-
effective projects that meet their treatment goals, while minimizing financial impacts with 
an effective phasing approach. The technical approaches we have, to be evaluated further 
with the City, are: 

First-flush and grit removal. 
Not mentioned in the proposal, (but VE team should understand) is the tendency for large 
amounts of grit to be discharged to the WRF during rare peak flow conditions.  A large rain-
on-snow event in December 2006 resulted in “filling” a primary clarifier with grit.  Are there 
any methods of facilitating a more rapid recovery from major grit events in primary clarifier 
or splitter design?  

Blower System Upgrade 
An early-out project, to be implemented in the near-term, is to replace the existing blowers 
with high-speed, high efficiency blowers for improved energy efficiency and increase in 
system capacity. APSCO and K-Turbo are interested in fronting the capital costs for the 
blowers through a pay-back plan, allowing an expedited installation of the system. 

SVI Control 
A biological approach to controlling M. parvicella is proposed, with the goal of reducing the 
overall SVI within the system to improve secondary capacity. We would like to incorporate 
a system where a targeted aeration zone is utilized to control M. parvicella growth, based on 
the findings from WERF Project 01-CTS-4 and 4a (2006, 2008). Research has demonstrated 
that a selector, by itself, does not control M. parvicella; selectors remove dissolved organic 
matter, not particulate and colloidal matter. The region just downstream of the anoxic 
environment is typically low in dissolved oxygen because traditional aeration systems do 
not elevate this level fast enough. With the particulate and colloidal "food" passing through 
the selector, an ideal environment for the growth of M. parvicella is created. 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   8 
 

The aeration system in the bioreactors can be reconfigured to generate an independent 
aeration zone, having a consistent and relatively high aeration rate, just downstream of the 
anoxic zone. The aeration control system would be designed to provide the required 
dissolved oxygen to this independent aeration zone, and would not be affected by other 
oxygen demands in the system. This high aeration zone can be appropriately sized based on 
the predictability of biological growth, availability of particulate and colloidal organic 
matter, and correlations between organism respiration rate and required dissolved oxygen. 

Contact Stabilization 
 As noted previously, the existing system allows for the conveyance of primary effluent to 
the first aerobic zone during wet weather events. Unfortunately this system is undersized, 
limiting the amount of primary effluent that can be transferred. An upgrade to this system is 
warranted, and could be implemented in the near term. 

Step-Feed System 
An incremental increase in capacity could be achieved with the conversion of the existing 
aeration basins to a step-feed system. This is an alternative that may be warranted if a 
relatively lower-cost approach is needed. As the original complete-mix aeration basin 
design did incorporate a step-feed system, we need to work with the City to make sure this 
is an alternative worth continued evaluation. The concept is that a new, automated step-feed 
system allowing for improved process control could be implemented. Below is the concept 
for this type of system. The system would be designed to provide flexibility, allowing 
continued operation with the current configuration but having the ability to operate in a 
step-feed mode when additional capacity is needed. 

 

Side-stream Treatment 
Sidestream treatment is a viable alternative for capacity improvements through the 
reduction in ammonia load and associated bioaugmentation available with some systems. 
There are a number of sidestream treatment configurations and technologies available. It 
was noted in the proposal that filtrate reaeration may or may not be the appropriate for the 
City. We will evaluate sidestream treatment technologies, and work with the City to 
determine the configuration best suited for the facility. 



BEND, OREGON, WATER RECLAMATION FACILITY(PROJECT OVERVIEW 

   9 
 

New Aeration Basin and Secondary Clarifier 
It may be warranted to install a new aeration basin and secondary clarifier to provide the 
needed capacity in the system. A concept would be to optimize the existing system to the 